
3 1 399.75 

 404 

 3
75

 
 375 

5

4

2

6 8 7

9

BOM Table
NO Part Number Description QTY.

1 Ass--20001497 PGX Guardbox 39(W) X 32(D) X 18(H) 1
2 Ass--20002137 24Cm Height Security Bar 3

3 Ass--20002268 PGX Slider Plate Lock Cover 1
4 Ass--20002136 PGL Projector Jacking Support 250 centres 2

5 Ass--20002135 PG Swivel Tilt Assembly 1

6 BH-MET-10X20-HT-BO Button Head Screw M10 X 20  ( High Tensile Black Oxide ) 2

7 BN-MET-10-HT-CZN Binx Nut M10  ( High Tensile Bright Zinc Plated Clear Passivated ) 2

8 FW-MET-10-HT-CZN Flat Washer M10  ( High Tensile Bright Zinc Plated Clear Passivated ) 2

9 SSS-MET-8X30-HT-BO Socket Set Screw M8 X 30  ( High Tensile Black Oxide ) 1

B

C

D

1 3

A

321 4

B

A

5 6

Created By

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS

SURFACE FINISH: Powder Coated
Material:

Gauge:

DO NOT SCALE DRAWING

DRW - REV

Description

Part Number & Part Revision

SCALE:1:8 SHEET 1 OF 1

C

WEIGHT: 12.42

Ass--20002266  REV - C-015

Pgx Guardbox 39(W) X 32(D) X 18(H)

REV - 
C-015

2

Unicol Engineering
Green Road
Oxford OX3 8EU

Bend Tool:

Kg

Ricky Clark

See Below - Special NotesSaved Date: 15 September 2023

Created Date:  15 September 2023


	Sheet1
	Drawing View12
	Drawing View9
	Drawing View10
	Drawing View11
	Drawing View13
	Detail View A (1 : 1.5)
	Detail View B (1 : 3)


